

檢驗報告

報告編號： UB/2009/40180

日期： 2009年04月20日 頁數： 1 of 3

標靶國際開發有限公司
台北市文山區萬利街30巷1號2樓

以下測試之樣品係由供應廠商所提供及確認：


產品敘述： 矽世代奈米矽土
送樣日期： 2009年04月09日
測試日期： 2009年04月10日

委託測試項目： 金黃色葡萄球菌抗菌測試分析。

測試方法： 本測試參考 AATCC100 方法檢測。

測試結果：
-請見下頁-

Signed for and on behalf of
SGS Taiwan Ltd.


Yuan-Min Wen
Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

檢驗報告

報告編號: UB/2009/40180

日期: 2009年04月20日 頁數: 2 of 3

標靶國際開發有限公司
台北市文山區萬利街30巷1號2樓

測試結果:

菌種: 金黄色葡萄球菌 ATCC No. 6538

測試項目	接觸0小時之菌數 (CFU/ 1 g)	接觸1小時之菌數 (CFU/ 1 g)	滅菌率(R%)
對照組	1.1×10^5	1.3×10^5	—
測試樣品	1.1×10^5	1.2×10^4	89.1(註2)

菌種: 金黄色葡萄球菌 ATCC No. 6538

測試項目	接觸0小時之菌數 (CFU/ 1 g)	接觸6小時之菌數 (CFU/ 1 g)	滅菌率(R%)
對照組	1.1×10^5	1.4×10^5	—
測試樣品	1.1×10^5	$< 1.0 \times 10^2$	99.9(註3)

註: 1.本報告不得分離, 分離使用無效。

2.滅菌率(R%) = (接觸0小時之菌數-接觸1小時之菌數/接觸0小時之菌數) × 100

3.滅菌率(R%) = (接觸0小時之菌數-接觸6小時之菌數/接觸0小時之菌數) × 100

報告結尾

檢驗報告

報告編號: UB/2009/40180

日期: 2009年04月20日 頁數: 3 of 3

標靶國際開發有限公司
台北市文山區萬利街30巷1號2樓

樣品照片



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.除非另有說明,此報告結果僅對測試之樣品負責。本報告未經本公司書面許可,不可部分複製。
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.